



KRISHNASAMY

College of ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.

☎ (04142) 285 601 - 604

🌐 www.kcet.in

✉ info@kcet.in

Consultancy – **Railways and Highways contractor** Dated: 25.01.2022

From,
M. Rajkumar
Railways & Highways Contractor,
NH532, NH Projects
Virudhachalam.

To,
The Principal
Krishnasamy College of Engineering & Technology,
Cuddalore.

Sub: Cubes Test Req.

Respected Sir,
We are submitted cubes test for our project intended
test for given sample. Kindly provide us the report
immediately.
Thanking You
V. Rajkumar
Yours faithfully

25.01.2022.
Cuddalore.
Sir/Madam
To collect Rs 1350/- for
testing of cubes.
P. Raj
25.01.2022
(Signature)

Inward Letter

KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY
KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY
ANAND NAGAR NELLIKUPPAM MAIN ROAD S. KUMARAPURAM CUDDALORE 607109
PHONE-04142285601 FAX-04142285604

RECEIPT

Receipt No: RC21/02809

Date : 25/01/2022

Name : M. RAJ KUMAR/ CONTRACTOR/HI Class :

| Particulars | Amount |
|---------------|----------|
| TESTING CUBES | 1,350.00 |
| Total | 1,350.00 |

Amount in Words : Rupees One Thousand Three Hundred and fifty Only



Cashier

Bill receipt for testing



KRISHNASAMY

College of ENGINEERING & TECHNOLOGY

Approved by AICTE & Affiliated to Anna University

Anand Nagar, Nellikuppam Main Road, S. Kumarapuram, Cuddalore - 607 109, Tamil Nadu.

☎ (04142) 285 601 - 604 🌐 www.kcet.in ✉ info@kcet.in



KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY

ANAND NAGAR, S. KUMARAPURAM, CUDDALORE - 607 109

DEPARTMENT OF CIVIL ENGINEERING

Receipt No: FC21/02809 /25/01/2022

Date: 31.01.2022

To

Mr. M. Rajkumar,
Railway & Highway contractor,
Thenpennai River,
Manjakuppam,
Cuddalore-607 001

E.P.P.
E. PALAN
9629974914

Test on Cement Sample

The cement sample supplied by the client were investigated and results are given in Table I.

Table I. Test on Given Cement Sample

| Sl.No. | Description | Values | Remarks |
|--------|----------------------|-------------|---|
| 1 | Consistency | 26% | Tested results are unsatisfactory and not recommended for massive projects. |
| 2 | Initial setting time | 75 minutes | |
| 3 | Final setting time | 600 minutes | |
| 4 | Specific gravity | 3.81 | |
| 5 | Fineness of cement | 5% | |
| 6 | Soundness test | 8 mm | |

S.C. S.
31.1.2022
Faculty In-charge
Head of the Department
Civil Engg.



Principals
31/1/2022
Principal
KRISHNASAMY
Krishnasamy College of
Engineering & Technology
Smt. Kumarapuram
Cuddalore - 607 109

Testing report for the given sample